I 7.000--7. 0016 FENDERS AND RUNNING BOARDS 7.000--7.0016

INDEX PART 3UG. PER INDEX PART SUG.
NO. NO. LIST DESCRIFTION AND MODELS CAR NO.® MO fl p DESGRIPTION AND MODELS :E:
FRONT FENDER FRONT FENDER—Continued
7.000 ;ENDER ASSEMBLY, Front 7.000 FENDER ASSEMBLY, Front ~ Continued
30440 Right without well (Supersedes 101 left with well. 1801-1A-Z-Th-4.1_
307064). . . .120-120A-120B-120BA 1 ?,?1032 Left with well. . . . . ??"13‘0‘;3 i
316303 Right without well 366967 left with well :
] : 120C-120CA-120CD-138CD 1 1901-1A-3-34-4-5-6-7-8 1
315079 Right withouy well. . . . . . 115C 1 5574 (50.003) Screw 1/4-28 x 7/8 hex b3 (Lo
351390 nght without well {Supersgdes body]. -+« <120-120A-120B-120BA 2
ADGEEE Vi 1 4 2y .+ +1600-1700 1 » a: h
*320860 Right githout M , 7800 (50.003} Screw 1/4-28 x 1 ?x hd (to bof{%c :
1601-14-1D-2-1701-1A-2-3-34-5 1 : i B
**330341 B gy i bhett et b 6087 (50.00%) Screw 5/16-24 x 1123xtggut;gtﬁogif £
1701-1A-2-3334-5 1 J
356699 Right without well (Supersedes 325724 (50.003) Screw 511612%11 { ‘iy‘éﬁdg ) BN
HRIRGIT i e g w A R 1800 1 s, h
248985 Rlgt_withedt veil 6087 (50,003) Screw 5/16-24 x 1 hex hd (;gt:oggf .
1801-1A-3-34-4-6-7 1 7319 (50.200) Washer 1/4 spl. . « « « . 4 . . . X
351029 Right without well. ., . . . 1805-8 1 6%59 {20.2001 Washer 5/16 glain -------- X
256214 Right without well. . . . . . 1500 1 6442 {50.200) Washer 5/16 spl . .1600-1-1A-1D-2-
356216 Right without well 1700-1-1A-2-3-3A-5-1800-1-1A X
: : 1901-14~-3-3A-4-5-6-7-8 1 5502 (50.220) Lockwashar 1/4. . . . . . ., TATE R
362748 Right without well. . . .. DE1900 1 5504 (50.220) Lockwasher 5/16 . . . . « « « & » X
304446 Right with well (Supersedes 004 (50 100 " Nuk 118085 . a5 s wod' 13 s
308049). . . . . . « -« 120-1204 1 7005 (50,1003 Mut 5/16-24 2 o s « v s v v w s X
304551 Right with well . . . . 120B-120B4 1 7608 (50.050) Baolt 5/16-24 x 3/4 carriage {to
216401 Right with well fender bracket).120 thru i8th S¢., 2
120C~120CA-120CD-138CD 1 7809 {50.003) Bolt 5/16-24 x 7/8 hex hd (to
327869 Right withwell for hinge tire cover radiator shell}.120 thru 18th Sr, X
X : 16014 1 5574 (50.00%5) Bolt 1/4-28 x 7/8 hex hd (to
33304762 Right with well . . . 1602-1A-1D-2 1 running board) .120 thru 18th Sr. §
*E22330436 Right with well 6602 (50.003) Bolt 1/4-23 x 1 hex hd (to
1601-1A-1D-2-1701-14-2-3-34-5 1 running board} .
351018 Right with well 1801-1A-3-3A-4-6-7 1 . 16th-17th & 18th Sr. 2
338911 Right with well (For cars with 7098 (50.00%) Bolt 1/4-28 x 3/4 hex hd (to
7.50 x 16.8 ply tires} bonnet side) . . . . . . 19th 8r. 18
1801A-34 Bus 1 7378 (50.003) Bolt 5/16-24 x 5/8 hex hd (to
351033 Right with well . . . . . . 18058 1 frame brace) . . . . . » 19th 8r. 2
356968 Right with well 7098 (50.003) Bolt 1/4-28 x 3/4 hex hd (to rad.
1901~1A-3-3A-4-5-6-7-8 1 BEO Y M e i e R B
304404 left without well (Sipersedes 3
307063). . . +120-120A-120B-120BA 1
316302 Left without well ki | 7.001 WASHER, Front fender assembly to body reinforcing
120C-120CA-120CD-138CD 1 1701A-ZA-1801-1A- 3-Zh- 4567
315078 Left without well . . .+ + .« . 115C 1t 335759 i e g 519?.?1’ g;- b ¢
351289 Left without well {Supersedes e T 19th 8r.
3008507 ¢ « » .. . .1600-1700 1 RS e O £
*220861 Left without well
1601-1A-1D-2-1701-1A-2-3-3A-5 1 .0015 "U" BOLT, Front fender assembly to fender bracket
£%330340 Lef without well 1701-14-2-5-345 1 ¢ 356222 i il i Nogti BaT R
T L§£g4;é?hOUt 4 St e? 1800 1 356923 Washer 1-1/4 x 2-13/16 sp. T
Y L] L] - L} L] - L] L] - L 19t’ r. 2
48984 left without well
e . e B0L-14-3-3A-4-6-7 1 5504 150.220) Lo(t:kuasga;45/16 el 2
351028 Left without well , , . + . 1805-8 1 7005 (50,1000 Mt 5/16-2d « o+ v oix a b 0 n e
356213 Left without well . . . . .. 1900 1
356215 i wlthoutlggi}13_3_3g_4“5_6_7,8 1 7.0016 SEAL, Front fender assembly "U" bolt hole
262747 left without well . . « . - DE1900 1 ol 2 1 R e S T 1901-14-3-3A-4-5-6-7-8 4
204445 left with well (Supersedes 308048}
120-1204 1
304550 left with well. . .+ . . 120B-120BA 1
316402 Left with well CA-1206D-136CD 1
120C-120CA- * to Notor No. B-307690 for 1701-2 § B-503361
3276868 Left with well for hinge tire S ok e 4 ¢
BOTER S il o r e a1 e n e il e A A
***324761 Left with well. . . , 1601-1A-1D-2 1 ** After Notor No. B-307589 for 1701-2 & B-503380 for .
x+22220475 left with well P
' 1601-1A-1D-2-1701-1A-2-3-34-5 1 A
228910 Left with well (For cars with rar prior to Notor # 4-319385-8
7.50 = 16.8 ply tires
1801A-3A-Bus 1 *2ax After Notor # A-319387
172




001 L

FENDER AND RUNNING BOARD

173




7,002-~7.010 FENDERS AND RUNNING BOARDS 7.002~~7.010
INDEX PART SUQ. PER INDEX PART SUQG. PER
MO, WO, LIST DESCRIPTION AND MODELS e R e DESCRIPTION AND MODELS Sk

. FRONT FENDER—Continued

7.002 BRACE, Front fender (to frame)

305985 « + e v o« o4« 120-120A-120B-120BA
316197 « » » 120C-120CA-120CD-128CD-1165C
320888 L s e T 16th thru 19th 3r.
6661 (50.00%3) Bolt 3/8-24 x 3/4 hex hd {to
frame} . . . 120-1204-120B-120BA
303939 (K(0.003) Screw 5/16-28 x 1/2 hex hd (to
framel
120C-120CA-120CD-138CD-115C
6010 {50.003) Belt 1/4-28 x K/8 hex hed (%o
{rame}
120C-120CA~120CD-138CD-115C
7826 {%50.00%) Bolt 5/16-24 x K/8 hex hd (to
frame) . . .16th-17th & 18th Sr.
222363 (50.080) Screw 5/16-28 ¥ 7/8 hex hd
Shakeproof washer type to frame
16th thru 19th Sr.
7319 (50.200) Washer 1/4 plain
120C-120CA-120CD-13800~115C
6359 (50,200) Washer 5/16 plain spec
16th-17th & 18th Sr.
226646 (50.200) Washer 5/16 . 16th thru 19th Sr.
5506 (50.220) Lockwasher 3%/8
120-1204-120B-120BA~
5502 (50.220) Lockwasher 1/4
120C-120CA-120CD-138CD-115C
5508 (F0.2201 Lockwasher 7/16
120-1204-120B-120BA
5504 (50.220} Lockwasher 5/16 :
16th-17th & 18th Sr.
7006 (50.100% WNut 2/8-24. . 120-12CA-120B-120BA
7004 (50.100) Nut 1/4-28
120C-120CA-120CD-138CD-115C
7007 (50,1007 MWut 7/16-20 . 120-120A-120B-120BA
7005 (50.100) WNut 5/16-24 .16th-17th & 18th Sr.
7.003 |INSULATOR, Front fender brace (to frame)

Pl R e ' R I A S

324851 {50,945}
Washer. . . . .i6th thra 19th Sr.

326541 (50.945)

(3] M R RS

ho

- =Y | I ] e W (8] B2 b @ 3N ]

B3

7.004 SPACER, Front fender brace insulator (to frame)

326640 « =+ s s » o16th thru 19th Gr.

7.005 BRACKET ASSEMBLY, Front fender
NOTE: - For Models 120 thru 119C Refer to
Index Code 11.009

Right . . . .16th-17th & 18th Sr.
Left. . . . .16th-17th & 1i8th 3r.
Bolt §/16-24 x %/4 carriage (to
radiator core cradle

16th-17th & 18th Sr.
Lockwasher 5/16 « « « « v = « &
T i e i P L

320620
320821
7608 {50.050)

5504 {50.220{
7006 {50.100)

7.0051 BRACKET, Front fender ]

356379 Right . .1900-1-1A-3-34-4-5-6-7-8
356378 Left. . .1900-1-1A-3-34-4-5-6-7-8
7.006 HEADLAMP SUPPORT, Front fender bracket

Right . . . .16th-17th & i8th Sr.

324446
lLeft. . . . .16th-17th & 18th Sr.

324447

7.007 PLATE, front fender bracket

. 1B03-3A-4-5-6-7-8
Z/4 hex hd
180%-%A-4-5-6-7-8

241847 . v aoe o
5449 (50.003) Bolt 5/16-24 x

2

I

[reliesins]

= b

- S

FRONT FENDER—Continued

7.007 PLATE, Front fender bracket - Continued

5504 (50.220) Lockwasher 5/15 .1B03-3A-4-5-6-7-8
7005 (50.100) MNut 5/16-24 . . .1B03-3A-4-5-6-7-8

7.0073 GRAYEL DEFLECTOR ASSEMBLY, Front fender

3735290 RS o S e g e ASHO)
373279 Right . . . . . . 1901-374-5-6-7-8
273281 Right (For fender well cars)

1901-3-4-5-6-7-8
373289 1L oL S o R R e )
273978 Left. . . . . . . 1901-3-4-5-6-7-8
373280 Left (Por fender well cars)

1901-3-4-5-6-7-8

7.0076 GRILLE, Front fender

356656 Right . . 1900-1-1A-3-34-4-5-6-7-8
ZTHE655 Left. . . 1900-1~14-3~3A~4-H-6-7-8
5198 (50.003) Screw #10-32 x 5/8 hex hd . . . .

7127 (50.003) Screw 1/4-28 x %/8 hex hd 19th Sr.
271689 (50.200) Washer #10 x 7/8 0.D. . . 19th Sr.
G757 (502001 Wagher FL0:: 7sis Sdiie o sin % u
5500 (50.220) Lockwasher #10. . . . . . . . . .

5502 {50.220) Lockwasher 1/4. . . . . . 19th 8r.
7004 (50.100) MNwt 1/4-28. . . . . . . . 15th Sr,

b

7003 {50.100) Mut #10-32. . .
7.008 SEAL, Front

520898
6530 (50.450)

fender gusset

(To running board). 1600-1-~1A-1D-2

Rivet 1/8-7/16 split
1600-1-1A-1D-2

7.009 LIMER, Front fender

; 19th Sr.
Clip {to body)120-120A-120B-120RA-
120C-120CA-120CD-138CD-115C

207082 (50,600

7.01C MOULDING, Front fender

205406 (To radiator shell) 120-120A-120B-
120BA-120C-120CA-120CD-138CD-115C

320879 {To radiator shell) (Die castln%I
1600-1-1A-1D-2-1700

174

-8

s

e

b3 b2 % o

MR RSN

205412 {To body) . . 120-120A-120B-120BA-
120C-120CA-120CD-138CD
315427 e 3 S I N 1
220875 {To body) 1600-1-1A-1D-2-1700-1-14
2-2-3A-5-1800-1-1A~3-3A-4-5-6-7-8
ZhR228 O by I T s T TR By
304630 Upper (Supersedes 307196) (to
radiator shelll
120-1204-1208-120BA
216194 Upper (to radiator shell)
120C~-120CA-120CD-138CD-115C
220863 Upper {(to radiator shell) .1600-1-
1A-1D-2-1700-1-14-2-3-34-5-1800-1
~1A-3~-ZA-4-5-6-7-8
305410 Lower {to radiator shell) 120-1204
-120B-120BA-120C-120CA-120CD~-
138CD-115C
320876 Lovwer (to radiator shell) .1600-1- -
14-1D-2-1700-1-14-2-%-3A-K-1800-1
‘ ~14-3-3A-4-5-6-7-8
358227 {To honnet side). . . . . . . 1900
358097 {To bonnet side)
1901-14-3-34-4-5-6-7-8
358229 {To rad, lower shell) , . 19th Sr.
288230 {To rad. lower shell-at grille)

v ]




7.010--7.0135 FENDERS AND RUNNING BOARDS 7.010--7.0135

INDEX PART SUG. PER INDEX PART SUG. PER
o NG ey DESCRIPTION AND MODELS e Mbtc o Tiat DESCRIPTION AND MODELS e
. FRONT FENDER—Continued FRONT FENDER—Continued
7.010 MWOULDING, Front fender - Continued 7.011 SPLASHER ASSEMBLY, Front fender - Continued
330794 (To radiator shell) (stamping) 362049 Left rear (Used on bodi -
l700~1—1A—2—3-3A-5—1800-1-1A83—3A 57-9-DE1477-0) B T4Z§ofi3 1
-4-5-6-7-8 2 5739 (K0.003) Screw 10-32 h
305408 (50.600) Clip (To radiator shell) ; l20~123A—§2éé%ngEAEiQOC-12OCA—
120-120A~1208-120BA~120C-120CA- 120CD~138CD-115C-1600-1-1A-1D-2 X
120CD-138CD-115C X 6071 (50.092) Screw 10-32 x 1/2 binding hd
330348 (50,6007 €1ip {To radiator shell} 1700-1-14 f 1700-1-1A-2- 3~ 3A~5~1 800~ 1-1A-3-
-0-2-34-5-1800-1-1A-3-3A-4-5-6-7-8 8 i ZA-4~5-6-7-8 8
; 303939 (50.080) Sg;ew 5/16-18 % 9/16 hex hd
k f 1-
7.0105 REINFORCEMENT ASSEMBLY, Front fender parking lamp x epr(fi-1‘5?313??03{‘{?1:1-&}{3’?%;55 y
i e s A e A PR L 1900-1-14-3-3A-4-5-6-7-8 2 225724 (50.003) Sg;deh‘ 5/16-10 x 7/8 hex hd (to
i 18th & 15th 8r. 2
! 7041 {50.092) Screw #10-32 .190 x %/4 binding gd
7.0106 SPACER, Front fender parking lamp reinforcement mach.. . 1800-1-1A-3-3A-4-5-6-7-8 1
356956 ..... 1 00-1-1A-%-3A~-4— i B 7650 (50-300’ Screw #8 x 1/4 binding hd P.K.
? 3-3hdrietr?-u 2 Type ZRHD . +1800-3-3A-4 5-6-7-8
TR LG LT ¥, P T SR e 3
7643 (50.080) Screw #14 x 3/8 hex hd tappi
ping (to
7,011 SPLASHER ASSEMBLY, Front fender , Sty rad. core cradle). . . . 19th Sr. 4
308197 Right LHD . . .120-120A-120B-120BA 1 Rl 32'T25%23"5§a¥;1’2 ot 11
316308 Right LHD . 1200-120CA-120CD-138CD 1 ¥
316310 T R B e 115C 1 P Ok e
e i e R e 7870 (50.003) Screw 1/4-28 x 5/8 hex hd (to
224706 Right . . . 1601-14-1D-2-1701-1A-2 1 e cr?;éeih 18th Sr. X
24708 R A R A e 1a] o S
235743 Right .......... 1703_%192 i 6653 (50.200) Washer #10 plair 120 thru i8th Sr. X
23155 Right LHD . . . LAl 756316 {50.200) Washer plain 5/1%
241993 TE T e e v e i Ruad ol
. 241832 Right LHD « + « = = + o o« & 18014 1 5300 (20.220) it e R -
356319 Right LHD (Supers 3418%9) . 1803-6 1 2300 (50.23 SRR LIl ol sl X
6250 Bioh B0.220) Lockwasher #10. .120 thru 18th Sp. X
256% ight LHD (Supers 348311)
7 W TS ) 7003 (50.100) MNut #10-32. . . .120 thru 18th Sr. ¥
302592 RidL R A L g 120-1208 1 316505 (50.600) FasteneEQBE iadéat?r core cradle
2 bght : >-120C4-1200D-138CD-115C
: 213335 Eiéﬁt 4 ?2?°.1?°?DT1§?§8 . 358633 (50.150) Clinch Nut. 1901—1A—3-3A~2-5*6~%38 ;
; gz?ggi ROV RRIR. 5 h el | g 1600 1
RigbymRidr f Tt ST 1800
‘ $41895 shy o il T A i 7.012 COVER, Front fender splasher
: 348007 Right RHD .......... 1801A 1 308253 RHD ® = .120_1203—1200'120(:0“13805 1
5 248001 BLonbRED . 0 & wv e s 1805-6 1 157s) RHD « v v vvoovw ve e s 115C 1
! %égflé Right RHD . . . . . .1803A-4-5-7-8 1 7710 (50.004) Screw 10-32 x 5/8 fill hd RHD
4 RN S o (K S S st 1900 1 1200-120CD-138CD-115C 2
ggggg; BRI RAE o i g ey 1901-1A 1 5739 150.003) Serew 10-32 x 1/2" hex RHD
Right front . . .1003-3A-4-5-6-7-8 1 120-120B-120C-120CD-138CD-115C 5
258211 Right Fear 1901_1A_3_§A_4_g_6,;_8 1 6757 {50.200) Washer #10 spl. Plain RHD312O-1QSB 5
308196 T R ek 120-120A-120B-120FA 1 9500 150.220) Lockwasher #10 RHD. . . . 120-1208 5
316307 Left. . . . 120C-120CA-120CD-138CD 1 6056 (50.230) Lockwasher #10 Shakeproof RHD
316309 T A R e b 1150 1 120C-120CD-138CD-115C 4
24709 L g e g b Ll 1600-1700 1 6103 (50.100) Mt 10-32 RHD
470 left. . . . 1601-14-1D-2-1701-1A-2 1 120C-120CD-1%8CD-115C 2
2RI 4D T 5 s, il e ek g 170%-34-5 1 5996 (50.425) Rivet 9/64 x 1/4" oval hd5tubn RSD 1§
341990 Left Not used with body 1389. 1800 1 :
351770 Left Used with 1389 . . . . . 1800 1
, ggi?;i Le;t Not used with bedy 1399. 1801 1 7.013 SKIRT, Front fender splasher cover
| Left Used with 1399 . . . . .
: 241853 widd ?e‘ fl' .1?9? ..... 1ég?i 1 gggggg ggg . « «120-120B-120C-120CD~138CD 1
551776 e ST St S s T ) B B e i e TR et L et
241840 Left Hot used with body 1379
é it N oL 1803A—4}g?2:2 % 7.0135 FILLER ASSEM?LY, Front fender splasher front
| 258141 Left (Not used on 1489) . . . 1000 1 Sty g Tl AR
562037 Left (Used on body 1489). . . 1900 1 358351 R T B T e
2582583 TS R e 1901-1 1 358242 o s SR R34l L0 S
358266 left front. . . .1903-3A-4 5-6-7-8 1 256346 T B L1
358310 Left rear i(Not used on bodies 358550 Lpr """" + ot e W1001-1A 1
1429-77-9-97-9-DE1477-9) .1901-1A T b A 10334 n Ol asd
3 3A-4-5.6-7-8 1 .15 inch Nut. . . . . . ...1900-1-1A 2

175




,014--7.0216 FENDERS AND RUNNING BOARDS 7.014--7.0216

INDEX PART SUG. PER INDEX PART SUG -
NO. NO. LIST . DESCRIPTION AND MODELS CAR NG/ AT DESCRIPTION AND MODELS ::
FRONT FENDER—Continved FRONT FENDER—Continued

7.014 LINER, Front fender splasher (to cowl) 7.018 SKIRT, Front fender splasher - Continuved
316582 < .+« .120C-120CA-120CD-1368CD-115C 2 316840 Rear RHD. . . . . 120C-120CD-128CD 1
233784 Rear RHg. ..... vl e s ARG
301 R R s e 120-1208
7.015 SEAL, Front fender splasher 205301 Left RHD. &+ + + « « . » . 120-120B %
324700 B Bl s . «1600-1700 2 5996 (50.425) Rivet 9/64 x 1/4 oval hd tubular
224703 Center 120-1204-120B-120BA-120C-120CA-
1601-1A-1D-2-1701-1A-2-3-34-5 2 120CD-138CD-115C X
341828 Center. .. ... 18014-4-5-7-8-1803% 2 101200 (50.200) Washer. .120-1204-120B-120BA-1200-
324702 Front . 1600-1-1A-1D-2-1700-1-1A-2 2 120CA-120CD-138CD-115C X
335798 PEONL e e ta N 1703-34-5 2
341987 1 e T e R e Yy o 1800 2
34198? 2 e A e Pl N =, af it U T 7.01% YENT, Front fender splasher
34182 BEODb 2 3 TS e e A 326537 P ey 5 o Pl 16th & 17th Sr. 2
348304 e L gy e M 1803-6 2 251299 R s e R et 18th Sr. 1
341843 REGREST § 18034-1804-5-7-8 2 341989 left, . . 1800~1-1A-3-3A-4-5-6-7-8 1
362730 L e T 1900~-1-1A4 2 S T A B R e e e T « 19th 3r. 1
358262 et R T s 1903~34-4-5-6-7-8 2
3h8263 Front interm.
1900-1-1A-3-34-4-5-6-7-8 2 7.020 CUSKION, Front fender wheal well whes!
362607 Front rear. 1901-1A~3-3A-4-5-6-7-86 2 303599 Thin. . .120-120A-120B~120BA-120C-
326638 1= P Bl el A BT « « »1600-1700 2 120CA-120CD-138CD 2
226536 Rear.1601-1A-1D-2-1701-14~2-3-3A-5 2 303598 © . Thick . .120-120A-1208-120BA-120C-
241984 Hear s U | - s T, v . 1800 2 120CA-120CD-138C0 2
341829 Rear LHD. . 1801- ~1A-3-3A-4-5-6-7-8 2 324712 (Prior to Motor No. B-319388-B)
251160 Rear right 1801-1A-3-2A-4-5-6-7-8 1 1601-1A-1D-2 4
351774 Rear left {Use with 1389) . . 1800 1 204001 (50.600) Faatener. . . . .120 thru 16th Sr. 16
351777 Rear left (Use with 1379 99) 220815 (50.425) Rivat tube 3/16 x 17/%2", . . 120A 10
1801-3 1 6549 (50,425) Rivet tube 3/16 x 3/8" flat hd
341829 . Rear left BHD 1206 2
1801-14-3-3A-4-5-6-7-8 1
262593 ;1. b i e v S Lo e & 1%00 2
362290 Rear. . L 190181A—3—3A—4—5—6—7—8 2 7.021 TRIM STRIP, Front fender
194607 (5C.425) Rivet 9/64 x 7/16 oval hd tubular 362742 R e s | R . s+ » « DE1900 8
; 1600-1-14-1D-2 6 362743 (Rear carrier). . 1901—3—4—5—6~7—8 8
H996 150.425) Rivet 9/64 x 1/4 oval hd tubular 762743 i g o A 1 T 15014-%A 4
1600-1-1A-1D-2-1700-1-1A~3~34-5- 362744 (Lomgle « o v v = v « 4 o 19014-3A 2
1800-1-1A-3-3A~4-5-6-7-8 X 362745 My e o T T 19014-34 1
21964 (50.425) Rivet #632-9/64 x 5/16 flat hd 262746 T R N i 15014-24 1
Bt s e e 1601A-1701A-34 X 262744 (Long} (Side carrier)
6327 (h0.425) Rivet 9/64 x 3/8 O.H. tub 19th Br. 2 1901-3-4-5-6-7-8 4
101200 (50.200) Washer. 1600-1-1A-1D-2-1700-1-1A-2 362745 (Medium) (Side carrier)
~%-ZA-5-1800-1-1A-5-FA-4~5-6- 78~ 1901-3-4-5-6-7-8 2
19th 8r. X 362746 (Short) (Side carrier)
2297302 (50.080) Screw 1/4-20 x 14’2 hex hd tapping 1901-3-4-5-6-7-8 2
1900-1-14-3-3A~4-5-6-7-8 & ;
367491 (50.600) Clips & « = - . PSR 1T -
' 7.0215 SCREW, Front fender trim strip attaching
356439 . + .DE1900-1901-1A-3- 3A—4-5~6—7-8 8
7.016 SEAL, Front fender splasher shock absorber 5935 (50.230) Lockwasher #10 internal . . . . - 8
324701 .1600-1700-1-14-2-3-34-5-1801A~3-4 7003 (50.1001 Net #10-32 hex. . . . . . § b e R
-5-7-B-16th 8r. 2
RIS B == B b e WEa 1601-1A-1D-2 2
7.0216 CLIP, Front fender trim strip
7.017 SKIRT, Front fender splasher shock absorber 371004 <« +DR1900-1501-4A-3-FA-4-5-6-7-8 X
316%22 . » - .120C-120CA-120CD-138CD-115C 2
216843 e A 1200-120CD-138CD 1
316782 RER s n T bt Sl Rt 2l 115C 1
7.018 SKIRT, Front fender splasher
307098 Erionk = i s s 120-1204-120B-120BA 2
216317 Front ,120C-120CA-120CD-138CD-115C 2
205103 Rear LHD. . . .120-120A-120B-120BA 2
216318 Rear LHD. . 1200~120CA-120CD-138CD 2
216521 Rea i THD L e B f P T el

176



RUNNING BOARDS

7.100--7.1027 FENDERS AND 7.100-7.1027
INDEX PART SUQ. PER INDEX PART SUG. PER
ol i DESCRIPTION AND MODELS AR U A DESCRIPTION AND MODELS Ean
. REAR FENDER REAR FENDER—Confinued
7.100 FENDER ASSEMBLY, Rear 7.100 FEMDER ASSEMBLY, Rear - Continued
312576 Right Not used with bodies §92- 6518 (H0.00%) Screw 1/4 x 1-1/2 sq. hd. lag (to
992-997 (Super. 305892).120-120A- body) (For bedies 1383-93) 1800-1 2
120B-120BA-120C-120CD-128CD-115C 1 5456 150.003) Secrew 5/16-18 x 3/4 hex hd. (For
312752 Right Used with 892-992-997 (Super bodies 1463-73-8%-93). . . 1900-1 20
308430). » . 120_1203_1%206%20026 328658 (50.003) Sg;gw 5/16-10 x 5/8 heg hd. (to
8CD-11 i ¥) (Not used on 146%-73-83-9%)
328520 Right (Supersedes 318792) . . 1602 1 - ;9t2 SE. 2
3375658 R s o 1702-5 1 395724 (50.003) Screw 5/16-10 x 7/8 hex hd. (to
242970 Right {Supersedes 317318-328516) body ) (Not used on 1463-73-83~93)
1600-1-1A~1D-1700~1~1A-3-34" 1, ioth 8r. 20
233324 g@ggt {For bodies 138%-93). iggg»é i 3622 (50.200) Washer 7/16 (For bodies T1462-50~
2 et gt TS e e o S e - 7 s By L, WL e T1900-1905-8 4
30581 Legg {Not used with bodieslggQIggg K504 (50.220) Lockwasher /16 {Fo; bodies 1463-
g g TR SR -1208 1 T ] e LM 1900-1 20
361512 Right {Used with bodies 1420-1) 7305 (50.100) MNut 5/16-18 (For bodies T1462-50-
1908 1 Bl=7 ORI 8 T T1900-1905-8 4
363216 Right {Used with bodies 1432-42-52 7319 {50.200) Washer 1/4 plain. . . . . 120-1204 4
-62-72-5-7-8-9-92-4-5-7-8-9i 6442 (50.200) Washer 5/16 . . .120 thru 19th Sr. X
DE1482-4-5-9). .1901-3-4-7-DB1900 1 6359 {50.200) Washer /16 plain
357422 nght (Used with bodies 1450-1-70- 120C-1200A-120CD-138CD-115C 4
N 2 i a2 1905-8 1 325015 Washer special rectangular
357420 Right (Used with bodies 1489-4-5-8 1600-1~1A-1D-1700-1-1A-2-%-3A-5 4
o AT e B L T g 1900 1 5071 (50.200) Washer 7/16 plain . . . . . 1805-8 4
312677 Left (Used with 1083-4-5-6-8-9- 5602 (50.220} Lotkwasher 1/4 . . , . . 120-1204 2
1093-4-5~6-8-9) (Super. 305891) 5504 (50.220) Lockwasher 5/16 .120 thru 16th Sr. X
1200-120CA-120€D-115C 1 7004 1501000 - Rl M-282 5~ v o A 120-120A 2
308429 Left Used with 892-992- 99712 e 7005 (50.100) Nut 5/16-24 . 120-1204-120B-120BA-
0- 120C-120CA-120CD-138CD-115C X
312753 Left Used with 1082-87-90-91-2-7 7305 (50.100) Kut 5/16-18 . . . . . . . 3. 1805?8 4
. 120C-1200D-1360D-115C 1 349237 Screw cap (to body)
328521 Left Supersedes 317319. J1e02: 1 1800-1-3-4-5-6~7-8-19th 8Sr. 10
ZZTHH9 T e R R Y A 1702—5 1 3631359 Screw gasket. . . . . + « 16th Sr. 14
3406%1 Left {Supersedes 317319 & 328517)
1600-1-1A-1D-1700-1~1A-3-3A- 1800~
A 2% il 2 93}1—3e3—6—z i 7.101 LID ASSEMBLY, Rear fender gasoline filler
34 oS- Bheleg L0800 i) 10w 366332 (1/4 dia. hinge holes). . 19th Sr. 1
342943 T AR TR T .+ 1805-8 1 ; - ! 3
363996 Right (For bodies 1463-831. . 1900 1 e IRRE bk il S3h i e
366104 Right (For bodies 147%-93). . 1901 1 5755 (30.003)  Sorew #10- e B el < L
366134 Right (For body T1462). . . .T1900 1 BUSE IR et e N K BT R M
925412 Left (For bodies 1463-831 . . 1500 1 ) Lockwasher ¥10 internal . . . . . 5
925411 Left (For bodies §§75 93) . . 1901 1
900440 Left (For body T1462) . . . .T1900 1 ;
261513 Left (Used with bodies 1420-211 7.102 BUMPER, Rear fender gasoline filler 1id
1908 1 =T ¥ e L LS MGl o (L B N BT 10th 8r. 1
925299 Lgft {Used with bodies 1432-42-52-
2-72-5~"7-8~G~92-4-5-7-8-9-DE1482
_4_;_9?.7. .9.9.1903F§~4—?—DE1900 1 7.1025 PN, Rear fender gasoline filler 1id hinge
925294 Left” (Used with bodies 1450-1-70- 357432 b e e 19th Sr. 1.
Py Ll v P I o My I A S 1905—‘8 o ;
925293 Left (Used with bodies 1482-4-5-8- X
ity o, el L b B S 1900 1 7.10255 SPACER, Rear fender gasoline filler 1id hinge
F469 (50,003) Screw 1/4-28 x 3/4 hex hd (to scraw
T A e ) B R 120-1204 2
5449 (50.003) Screw 5/16~24 x 3/4 hex hd (to WOTAT\y T el - AR . 19t Bt
body ). .120—120&-1208—1208&5}202& :
1.92004-120CD-138CD-11 - : - .
€087 (50.003) Screw 5/16-24 x 1 hex hd (to body) 7.1026 SPRING, Rear fender gasoline filler lid
120~1204-120B-120BA 2 357433 Josat- el St 19th Sr. 1
325724 (50.003) Screw 5/16-10 x 7/8 hex hd (1o 559625 Rerre 4k iy 5 s 19th Sr. 1
body )+ 1600-1-1A-1D-2-1700-1-1A-2-
3-34-5-1800-1-3-4-5-8-19th Sr. X :
: 208658 (50,0031 Screw 5/16 x 5/8 hex hd (to body) 7.1027 GUARD ASSY., Rear fender (front) gravel
1600-1~1A-1D"2-1700-1~14-2-3-3A-5 359312 Right (Not used on 1422-9-1452-63-
-1800-1-3-4-5-6-7-8 4 73-7-9-83-9-93-7-9), 1900-1-3-4-7 1
5456 (50.003) Screw 5/16-18 x %/4 hex head (to 263630 Right (Used on 1422-9-52-77-9-89-
to body) (For bodies 1383-93) oo LIRS R U 1900-1-3-6-7 . 1
1800-1 20 363631 Left (Used on 1422-9-52-77-9-89- 97
) PR R 1900-1-3-6-7 1

177




7.1027--7.113

FENDERS AND RUNNING BOARDS

7.1027--7.113

X PAT Ny  OEscRIPTIONANDMODELs  cen | 'WOSX PART SUG pegeperionanp moDELs TER
REAR FENDER—Continyed REAR FENDER—Continued
7.1027 GUARD ASSY., Rear fender (front} gravel - 7.104 INSULATION, Rear fender grave! shield screw
Cont inued o 1 T Ly e L e 16th thru 19th Sr. 2
359313 Left (Hot used on 1422-29-52-63~
7%-7-9-85-9-93-7-91.1900~1~3-4-7 1
263077 Washer (Not used on 1483-93) e 7.105 SPACER, Rear fender gravel shield screw
1900-1-3-4-6-7 14 : 4 )
5500 (50.220) Lockwasher. . . . .1900-1-3 4-6-7 14 326640 et i i
A ™ 1900-1-3-4-6-7 14
7.106 LINER, Rear fender (o body)
7.103 GRAVEL SHIELD, Rear fender 205417 5 .120—120A—120B—lgggéiiiogéégogh- 5
312754 Right . 120-120A-120B-120BA-120C- e S A At 1600_2_1Aﬁi023 5
120CA-120CD-138CD-115C gggggé / 337178 (Por bodies 1272-77-1282-92-97-
) 1332-42- -72-76-T77-82-92-96-
317316 Right 1600~1-1A-10-1700-1-1A-3-3A e e
_1800-1—1A-3'3#‘4-6-7—1920;i'%ﬁa ; 337176 (For bodies 1270-71-1290-91-1284-
. B 4~74-75-85-95-88~96-89-99-79-
218944 Right . 1602—1?02-5-1805-84.9192?- ?353_5z?70,5.7»?_?75_73?79?32?3;?33_
1905-8 1 2 94-95-98-99 ) g R
366529 Right (For bodies 1463-73-83- 5931 AR 170?1503ﬁ1?3§5§;_g :
13 1 509 (For bodies 1383-93). . . . 1800-1 2
512755 Left. . 120-120A-120B-120BA-120C- 25 140 (For bodies 14637333951 19601 3
120CA-120CD-138CD-115C 1 357885 {Not used on 1420-21-63-73-83-93)
317317 left. 1600-1-}gaé0-1?00-1—1A~3é3; 7 1900-1-1A-3-34-4~H-6-7-8 2
2 1-1A-3-3A-4 61322 (Not used on 1420-21) . . . 1907-8
218945 Left. . . .  1602-1702-5-1805-8 1 g gl ¢ S
366152 Left (For bodies 146%-73-8%-93)
1900-1 1 7.107 MOULDING, Rear fender (Use with fender shroud)
257492 N R RN 1901-1A-3-3A-4-6-7 1 ’ 1 1 ]
s el e R gt 7 | e () S e et
263972 Left (For bodies 1420-1). . .1908 1 307041 (50.600) Clip clinch type
7870 150.003) Screw 1/4-28 x 5/8 hex hd. 120~120A-120B~120BA 6
120-120A~120B-120BA-120C-120CA-
120CD-138CD-115C X
303939 (50.080) Screw 5/16-18 x 9/16 hex hd 7.108 SHROUD ASSEMBLY, Rear fender
washer type. . 120 thru 19th Sr. 4 305905 RIRHG 1 e s 120-1204-120B-120BA 1
7800 (50.005) Serew 1/4-28 x 1 hex hd. 205904 MEl T 120~120A-120B-120BA 1
1600-1~14-1D-2 2
6602 (50.003) Screw 1/4-28 x 1" hex hd.
1?00—1;1A—E'3-3A-5 2 7.109 BUMPER, Rear fender shroud (to fender)
7340 {50.00%) Screw 1/4-28x 1-1/g4hexhd. | " zpgzeg o, 0 - .
? b e 308358 g 120-1204-120B-120BA 4
7125 (50.003) Screw 1/4-28 x 5/8 hex hd. (to :
BORP Je St d el g e S 19002 110 EMBLEM fender shroud
7319 (50.2001 Washer 1/4 plain. » » . .o .- . X |7 307888" A R At i,
Seento) L0, 200 Waaher $1/32 ;7tgligtﬁlz‘§9th qelir 5500 (50.220) Lockwasher 3/16 . . . . 120B-120BA 2
5502 (50'220} Lociniasher o B4 e S . ______ X 7003 (50.100) Hut ’10"’32« ------ 1205“1203‘& 4
7004 (50.100) Nut 1/4-28. . . é2o Lgru 19th Sr. X
] L16th v th Sr.
L T REOR e sher 41 Bl P 7.111 MOULDING, Rear fender shroud emblem
e, AU o A A L . - - 120B-120BA 4
7.1035 SEAL, Rear fender gravel shield 311861 (50.600) Fastener. . . . , + . « 120B-120BA B
366154 OQuter left (For bodies 1463-73-8%
PR s S L 1900-1 1
357450 Quter legt .1901-1A-2-3A-4~6-7 1 7.112 HO0K, Rear fender shroud
901 Oular Jeft, sl T1900-190%-8 1 \
%26053 Quter left (For bodies 1420~21)0 SOERAT = (n e ey ek + +120-120A-120B-120BA 2
1908 1
566155 I?ggi ieft_‘?of ?Q?I?S.lfé?lgga?g 1 7.113 LINER, Rear fender shroud
357461, Inner left. .1900-1-1A-3-3A-4-5-§ SEREETA o PTG R Lt Tl il 120-1204-120B-120BA 2
-7-8 1 6064 (H0.450! Rivet 9/64 x 7/18 split
266059 Inmer left (Pof bodies 1420-21) 120-120A-120B-120BA X

1908




7.114--7.,200

FENDERS AND

RUNNING BOARDS

7.114--7.200

PER INDEX PART SUQ. pER
X AR Sy  DESCRIPTION ANDMODELS .o X P Ly  DESCRIPTION AND MODELS (o0
REAR FENDER—Continved RUNNING BOARD
7.114 LOCK ASSEMBLY, Rear fender shroud 7.200 RUKNING BOARD ASSEMBLY
0790 37 | T i 120-120A-1208-120BA 1 305936 Right . . . . .120-120B~120C-120CD 1
203302 2o At R 120-120A-120B-120BA 1 303295 Right . . . . . *« 120A-120BA-120CA 1
6373 (50.000) Screw 1/4-20 x 3/8 rnd hd 317700 AT W PR S 138CD 1
120-120A-120B-120BA 6 315113 B a0 o SR TS e 4 rSEY
5447 (50.230) Lockwasher 1/4 Shakeproof 224319 Right . . .1600-1-1D-1700-1-1800-1 1
120-1204-120B-120B& 6 324420 Right . . .1601A-1701A-3A~18014-34 1
228319 Stud, . . . . .120-120A-120B-120BA 2 320785 R %l Ve . e W 1602-1702 1
226315 Bigt 5 ot L e i 1703-1803-6 1
335319 Right=s o3l ol e 1705~1805-8 1
7.116 MOULDING, Rear fender shroud 241656 R T e e ey R g 180457 %
e e e e SR 120~120A-120B-120BA 356641 Right . . . ..o v v v o v 1900
go?oqo (50.600} Clip Gagnier type 396643 Right o v v v v e v 0 s » 1501 1
120-120A-120B-120BA 4 256803 Right o + v v v v o v s 1901A-34 1
307041 (50.600) Clip Clinch type gggg;g Ei%ﬁt ------------ 1332 .
; ko e e 256797 TR A Sl .. 1905 1
356647 REBHY- Sthipe % s o % i Sl 1906 1
7.117 TRIM STRIP, Rear fender gggggf g;gg: U T M iggg :
266320 {Not used on 1420-21) 364542 BhhE e e S T v« WT1900 1
DE1900-1601-1A-3-3A-4"5-6-7-8 8 205935 letv g boalined 120-120B-120C-120CD 1
761809 {Used on 1420-21) . . . . . . 1908 8 303294 LT Ty, MRS 120A~120BA-120CA 1
317699 R St e s P 128CD 1
I 315112 R e T oy M (e 115¢ 1
7.1175 CLIP, Rear fender trim strip 324318 Left. . . .1600-1-1D-1700-1-1800-1 1
371004 (7.0206) . . .DE1909-1901-1A-3-3A-4-5-6-7-8 X 324419 left. . . .1601A-1701A-3A-1801A-34 1
320784 A, T B el ST 1602-1702 1
335314 BTN C it et o 1703-1803-6 1
335318 TRt S A e 1705-1805-8 1
341655 Y Ve B e S Y 1804-7 1
256640 A SR AT PRI T v« 1900ER
356642 A e S TS NNl 1901 1
356802 o e e Al e w1 1901A-34 1
356644 s e ¥ LT
366794 P e R Sl PO T DT 1904 1
256796 F IR i et : 1905 1
356646 Ty e Py L et i .. 1906 1
356798 B R e e ] B sl 1907 1
256800 Gl Ml A T T 1908 1
264541 T TR e s R A T1900 1
7870 (50.00%) Screw 1/4-28 x 1 hex hd (toc body]
120-1204-120B-120BA-120C-120CA-
120CD-138CD-115C X
7652 (50.003) Screw 1/4-28 x 7/8" hex hd (to
body ). .120-120A-120B-120BA-120C-
, 120CA-120CD~138CD-115C X
7859 (50.00%) Serew 1/4-28 % 1-1/2" hex hd (to
rear fender) , .120 thru 18th 8r. 2
307278 (50.092) Bolt (to frame bracket)
1204-120BA-120CA 4
311525 (50.092) Bolt (to frame bracket) . . .138CD 4
6359 (50.200) Washer 5/16 special
120-1204-120B-120BA~120C-120CA-
- 120CD-138CD-115C X
326546 (50.2007 Washer plain. 16th-17th & 18th Sr. X
7319 (50.200) Washer inner 1/4" special (to
o v Racke s WO et 120 thru 17th Sr. X
325915 Washer outer (to body). .1600-1-1a
-1D-2-1700-1-14-2-3-34-5 2
3909 (50.200) Washer 5/16 plain . . . All 19 Sr. X
5502 (50.220) Lockwasher 1/4" . . , . . e OIS
Ph04 {50.220) Leckwasher 5/16 .120 thru 18th Sr. ¥
7005 {50.100) Nut 5/16-24 (to frame bracket
UL P 120 thru 18th Sr., X
7004 C0100Y. e Sigaaa UL e X
6900 (50,1200 Locknut 5/16-24 marsden &)1 19 Sr. ¥

7842 (50.003)

Bolt (Lo rear fender) 1/4-28 x
120 thrau 18th Sr.

1-1/4" hex hd.




FENDERS AND RUNNING BOARDS

7.2001--7.207

7.2001--7,207
INDEX PART SUQ. PER
NO. NO. LIST DESCRIPTION AND MODELS CAR

INDEX PART SuG. PER
N, . 'NO. LIt DESCRIPTION AND MODELS in

RUNNING BOARD—Continvad

7.2001 RUNKING BOARD, Equipment

L N R R o4 PO Sfmey 1900 1
e B Sl S R SO S S B I e R 1901 1
364867 e S e Tr e TR A e 1903 1
el e B S DR i G 1904 1
G R e L e At T 1906 1
B ek e S e il ¢ : 1907 1

7.2005 INSULATOR, (To frame bracket)bolt

724851 (50,945}
324279 {50,945)

Upper .1600-1-1A-1D-2-1700-1-1A-2-
3-3A-5-1800-1~14-3-34-4~5-6-7-8 X

Lower .1600-1-14-1D-2-1700-1-14-2-
3-3A-5-1800~1-14-3-34-4-5-6-7-8 X

7.201 SPACER, (To frame bracket) bolt
OB e S T e i6th-17th & 18th Sr. X

7.202 SPACER, (To rear fender)

305416 » «120-1204-120B~120BA-120C-120CA-
1200D-1238CD-115C X
Sasinrn e L R o e 16¢h-17th & 18th Sr. X
7.203 BRACE, Bracket (to frame)
324184 Front . . . . 16th-17th & 18th Sr. 2
290967 Rear.1600-1-10-1700-1-3-1800-1-3-6 2
2920967 Rear. .1601A-2-1701A-2-3A-5-18014-
34-4-5-7-8 4
302144 Intermediate. ., ,120A~120BA-120CA 2
224184 iz o Sl A Ty g e S 19th 8r., 2
320967 Rear & cenier . . + . . » 19th Sr. X
7.204 BRACKET ASSEMBLY, Running board
302139 EROnt- o w to08 120-1204-120B-120BA 2
Z1551% Front .120C-120CA-120CD-138CD-11K5C 2
224170 Front .1600-1-14-1D-2-1700-1-1A-2-
2-3A-5-1800~1-1A-3-3A-4-5-6-7-8 2
315514 Rear. .120C-120CA-120CD-138CD-115C 2
302140 Rearr b 120-120A-120B-120BA 2
320966 Rear.1600-1-1D-1700-1-3-1800-1-%-6 2
320966 ;[T e e R I e b |
320782 Rear & intermediate . . . .16014-2
-1701A-2-3-3A~5-1801A-34-F-8 4
302140 Intermediate. . . . . . 120A-120BA 2
315h14 Intermediate. . . . . .120CA-138CD 2
ZRET7 45 {3 TT0 ) oy et T W 16th Sr. 2
356747 Iy T e T P Sl PR L 19th 8r. 2
3H6748 Center, . . T1900-1901A-3A-4-5-7-8 2
6441 (50.4001 Rivet 3/8 x 7/8 Rd. hd. . i%th 8r. X
7.205 LINER, Running board (to front fender )
laLa i et e S T 120A-120BA-120CA 2
7.206 MWAT, Running board
303297 TR et 120A-220BA-120CA 1
30%296 Bt 120A-120BA-120CA 1

7.207 MOULDING, Running board

205220

303299 Inboard-right . . . . 120BA-120CA 1

........ 120-1208-120C-120CD 2

RUNNING BOARD—Continuad

7.207 MOULDING, Running board - Continued

%03298 Inboard-left. . . 120A-120BA-120C4 1t
303230 OQutboard. . . . . 120A~120BA-120CA 2
217651 Outboard. « « + « « + « « + +138CD 2
315155 L3 el o) 1. i 115¢ 2
303201 Front right . . . 120A-120BA-120CA 1
303300 Front left. . . . 120A-120BA-120CA 1
307281 Right to rear fender
120C-120CA-120CD-13BCD-11KC 1
307280 Left to rear fender
120C-120CA-120CD-138CD-115C 1
324379 PP BTy
224280 = e gy Al s 1601-1D-1701-18061 2
324381 + + +16014-1701A-3A-18014-3A 2
324382 e Al R BT s e e 16017007 F
335220 Side. .« 4+ « +« « . . 1703-3A-1803-6 2
s gl e T Tl S St R R Ve R 1705 2
341641 et g o 5 R T, e | i1804-7 2
351094 SR PRI b e 1805-8 1
251053 L e 1T A e e S iy 1805-8 1
335322 Top #1. . 1703-3A-5-1803-4-5-6~7-8 2
235323 Top #2. . 1703~3A-5-180%-4-H-6-7-8 2
235324 Top #3. . 1703-%3A-5-180%-4-5-6-7-8 2
3ZR325 Top #4., . 1703-34-5-1803-4-5-6-7-8 2
33H226 . Top #5 & 6, « . + . 1703-34-1803-6 4
745228 dyetolr Foi o R S A 1705-1805-8 4
241659 T g P 1804-7 4
235327 Tob s 0% A - 17053418036 2
235329 Bops f7. % % B % oo 1705-1805-8 2
741660 LI R e 1804-7 2
364285 Side e wca o s 1000-1-3% D
364289 e T i LT 1901A-34 2
264287 Sl T s PR e r i ST 1904~7 2
364288 it e e L R 1905-8 2
264615 e T L . JT1900 2
256622 Top - short . 1901-14-3-34-4-5 X
364240 Top - short + . « « + . . 1506-7-8 2
256492 y Top - intermediate - short
1903-4-5 2
364241 Top - intermediate - short
1906-7-8 2
3r6453 Top - intermediate - long 1903-4-5 2
264242 Top - intermediate - long 1906-7-8 2
256481 T Ty s i 1903 8
256482 R e R R R 1904 8
%56483 LTl o R L S 1906 8
264237 SR ) e T e e 1906 8
364238 Fop = LaNgs & et e e ) o LSO
264239 S = B i = e O 1908 8
K573 (K0.002) Screw #10-32 x 1/2 flat hd
120A-120BA-120CA 26
FROO (50.220} Lotkwasher 3/16". 120A-120BA-120CA 26
700% (50.100) Nut #10-32. . . . 120A-120BA-120CA 26

307040 (50.600) Clip. . -120-120A-120B-120BA-120C-
120CA-120CD-128CD-115C-1600-1-1A-

1D-2-1700-1-1A-2-3-3A~1800-1-1A-34 X
207041 (K0.600) Clip. . .120-120A-120B-120BA-120C-
120C4-120CD- 138CD-115C- 1600-1A~1D

; -2-1700-1-1A-2-34-1800-1-14-3A4 X

3265359 (50.600r Clip {(3ide moulding}
1703-3A-5-1803-4-5-6-7-8 X

326%69 (50.600) Cllp (Side moulding)
1703-3A~5-180%-4-5-6-7-8 4

335368 (50,600) Clip (Top moulding)
1703-3A-5-1803-4-5-6-7-8 X
6533 {50.425) Rivet 3/16 x 5/16 rnd hd tubular
{Rear fender moulding)

120C-120CA-120CD-138CD-115C 6
364724 BoTtes w5y vy « » +T1900 10




RUNNING BOARDS

7.207--7.215 FENDERS AND 7.207--7.21%
INDEX PART 8UQ, PER INDEX PART SUdQ. PER
NO. NO. LIST DESCRIPTION AND MODELS CAR NO. NO. LIST DESCRIPTION AND MODELS CAR
RUNNING BOARD—Continved RUNNING _BDARD—Conlinued
7.207 MWOULDING, Running board - Continued
5504 (50,2201 Lockwasher 5/16 . + + « .+ . T1500 10 7.212 BRACKET, Running board splasher gasoline line
7306 (50.100) Mut 5/16-16 . + . + . . « » »T1500 10 2620%9 Front (Not used on 1463-73-83-93)
364320 (50.6001 Clip {side) . . . . . . 1900-1-3-6 X 1900-1-3-4-6-7 1
267119 (50.600) Clip (side) . . . 1901A-3A-4-5-7-8 X ZH849% Intermediate (Mot used on 1463-73-
322319 (150. 200) Clip (side end] . . . . . 19th Sr. X e ik i i SO i 1904-7 1
356504 (50.600) Clip {top). . 1901-1A-3-3A-4 5 X 8493 Rear (Not used on 1463-73-8
36660 (H0.600) Clio (Lople &+ « + & « » & 1906-7-8 X = = 130%?1-%_3?&_7 1
. ! 7082 (50.003) Screw 3/8-24 x 3/4 hex hd , . X
7.2075 CLIPS, Running board moulding 6916 (50.120) Nut 3;2 24 hex Ed e L X
98775 ¢clips full set-2 sides 6441 (50.400} Rivet 3/8 x 7/8 Round hd, . . . . 2
120 thru 18th Sr.
98776 Clips full set-2 sides . 19th Sr. y
379463 Clips 1/2 set-1 gide i 7.213 MOULDING, Running board splasher
120 thru 18th 8r. 264291 Without fender well (Not used on
379464 ¢llps 1/2 set-1 side . . 1%9th 8r, 1463-73-8%-93) , . . . 1900-1-3-6 2
364293 With fender well (Mot used on 1473
: &y e R e Lo
7.208 DEFLECTOR, Running board rear fender pebble 364250 LR RO ORI o
SR AT b e WPt S o el B R 19th 8r. 2 364292 With fender well. . . ., . . 1904-7 2
7550 (50.080) Screw #8 x "1/2 hex hd tapping . 4
7.214 CLIP, Running board splasher moulding
7.2085 PLATE, Running board rear fender pebble deflector 364320 (50.600) (Mot used on 1463~7%-83-93)
R = L s e W 1 el o i & 19¢h Sr. 2 1900-1-3-6 12
364319 End (Not used ofl 1463-73-83-93)
. : 1500-1-3-4-6-7 4
7.209 RUNNING BOARD SPLASHER EQUIPMERT 367210 i RNe003R & < B B st ey o 1904-7 12
364871 (Not. used on 1477-9-89-97-91
© 1900-1-3-6 1 7.215 L et 1 -
364872 (USE on 1477“9‘89"97‘9] L 1900__1_‘3 1 . 5 I“ER, Runn'ng oard sp asher to Qi']
364873 {Pender well jobs} (Not used on 256945 Front (Not used on 146%-73-83-93)
1477-9-89-97-9). . . . . 1901-%-6 1 : 1900-1-3-4-6-7 2
264874 {Fender well jobs) (Use on 1477-9- 356946 Intermediate, . . . . . . . 1904-7 2
BB W N, . 19013 1 356946 Rear (Not used on 1463-73-83-93)
264876 {Pender well jobs}. . . . . 1904-7 1 1900-1-3~4-6-7 2
264875 N P pa s i n b s & el W A (A 356947 Shent= S ey L 1904-7 2
7.210 SPLASHER ASSY., Running board
356981 Right without fender well {Not
used on 1463-73-83-93) , 1900-1-3 61
356985 Right (with fender well} (Not
used on 1493). . . . . . 1901-3-6 1
15698% Right (without fender well) 1904-7 1
ZH69RY Right (with fender well}. . 1904-7 1
356980 Left (without fender well} {Not
used on 148%-93) . . . 1900-1-3-6 1
356984 Left {(with fender well) {Not used
L T R e 1901-3-6 1
356982 left {without fender well). 1904-7 1
356086 Left twith fender welll. . .1504~7 1
7698 (B0.080} Screw ¥14 x 1/2 tappinmg, . . . . . X
7098 (50.003) Screw 1/4-28 x %/4 hex hd. . . . . X
7583 (50.00%) Screw 1/4-28 x 1 hex hd. . . . . . 2
7340 (50,003) Screw 1/4-28 x 1-1/4 hex hd. . 4
2870 (50,200) Washer 1/4... ... icvecrsrsminnanns X
354620 T ] el o SRS Rl 5 e 4
AR02 (50,220) Lockwasher 1/4 . . . « . . . . . X
FO04° (50,1000 NuE /e e e Cip - Wy il s
7.211 LINER, Running board splasher (to fender) +
264550 Front right (Not used on 146%-7%~
B3-9%). ¢« + s v o o 1900-1-3-4-6-7 1
364549 Pront left (Not used on 1463-73-
L e 1500-1-3-4-6-7 1 =
262605 Rear (Not used on 1463-73-83-9%)
1900-1-3-4~6~7 2 i

181






